HACTHOE AKLIMOHEPHOE OBUIECTBO "MAPUYMNONLCKUIA META}'IHYPI’MQECKML?T
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CEPTUOUKAT KAYECTBA
- QUALITY CERTIFICATE
Ne 10479 / DATE 25.08.2020

¢ METIHBECT

Bua ceupetenscrea o6 nenbiravmax [ EN 10204-3.1
Type of inspection document

Crp. 113 2 lerp, ! Page 1 of 2 pages

87504 r.Mapuynans yn, Nesvenxo, 1 Tenexc 115157

DEPO SU Levchenko, 1, Mariupol, 87504 Telex115157
fax 38(0623)87-91-66 office@ilyichsteel.com

Cooteetcrame cucremy MEHE/UKMEHT2 KaUeCTBa Ha KOMBUHaTE, Tpeﬁfosannw CraHfapTa
Management Service GmbH (cepTudmkar Ne 1210044452 TMS\,oTEO?J 1.2017r) /Quali
9001:2015 at the Works has been confirmed by TOV SUD Management Service GmbH €

"METINVEST-SMC"
1049958

3akasuux / Customer OBUWECTBO C OrPAHMYEHHOR OTBETCTBEHHOCTHIO "METUHBECT-CMU”

i3aao.qcxof1 3aka3 N2 { Production 3#33 Ne¢ [ Order N2

forder

fDoroeop, KOHTpakr N¢: / Contract 12CMU/43/006-17 ot/ date 01.03.2017

N¢ TpancnopTHOro cpegcTra / RW-car 63812549

Ne nora / Lot
Fpysononyvartens: / Receiver
Ne x/n HaknagHeix | waybhills

611111006140

OBUIECTBO C OFPAHM‘-IEHI%IO&I OTBETCTBEHHOCTbIO «METALICA-ZUEV» ! METALICA-ZUEV, SRLL.

Cneunduxauma Ne / Specification Ne 1403

Haumenosanue npoaykymum /

XONOOHOKATAHBIV OUMHKOBAHHEIR THCT /COLD ROLLED GALVANIZED SHEET
Description of goods |

HA sa mapky ctanu / Standards for QOCTYEN 10346?2014!DST_U EN 10346:2014

steel grade

HA Ha coprament | Standards for
dimensions

ACTY EN 10143:2014/DSTU EN 10143:2014

HA Ha npoaykyuic | Standards and
technical documentation for
products

AOCTY EN 10346:2014/DSTU EN 10346:2014

Mapkupogka / Marking

number

Coctoanue nocraexy / Product
delivery condition

HO,A-C N, Z 140

TosapHbii 3nak/ TRADE MARK, NMpoussegero s Ykpanne/ MADE IN UKRAINE, Homep cneundukaumn/ specification
number, mapka cranu/ steel grade, pazmepnl 8 mm/ dimensions in mm, HOMep nnasku/ cast number, HoMep: naptuu/ test

Mpumeyanne/Note Merann naccHenposan, gg,«#amuacgyu‘_l -

fidping ﬁ:ﬁ:? npzlt):;:uf Kateropus / Tﬂ’;l:::“l"'a; Mgy, Anurna, Hapep f:::::ﬁ? Gphyi:::arf épny?:arl u::-:cif

inasia e [ Huat! Ne ;’u:_ot Steel Strength Category thickness, wid:l:rfnm MM fn:l::gth’ N’:::_::"L Quant'fty Mass' Mas; Mas.s
grade level ‘mm 4 of goods gross,tn gross net
10204532-4 1-04019 | DX51D+2140 T 0.45 1000 2 000,00 l 1-1009 1 5,427 5,380 5.335
10204532-4 1-04019 | DX51D+Z140 0.45 1000 2 000,00 1-1010 1 5,352 5,305 5,260
102045324 1-04018 J DX51D+2140 I 0.45 1000 2000,00 1-1011 1 5,162 5.115 5.070
1054424 1-04024 ' DX51D+2140 | 0.5 1000 2 000,00 1-1021 1 6,337 6,280 6.245

105442-4 1-04024 | DX51D+Z140 ] 0.5 1000 2 000,00 1-1022 1 4,942 4,895 4,850 ]
204630-4 104020 | DX51D+2140 0.45 1000 2000.00 1-1012 1 5017 4,970 4,925
204630-4 1-04020 | DX51D+2140 0.45 1000 2 000,00 1-1013 1 7,047 7,000 6,955
2(;4800—4 1-04@/ DX51D+2140 0.4 . 1000 2 000,00 1-1019 1 6,302 6,255 6,210
305997-4 1-04022 | DX51D+2140 04 1000 2 000,00 1-1018 1 4,842 4,795 4,750
305997-4 1-04022 | DX51D+2140 D4 - 1000 2 000,00 11017 1 4,827 4,780 4,735
306022-4 1-04021 | DX51D+Z140 9.4 - 1000 - 2000,00 1-1014 1 4,837 4,790 4,745
306022-4 1-04021 | DX51D+2140 _D.d 1000 . 2000,00 1-1015 1 5,062 5,015 4,970

l
[ l |

Bcero no cepTudukatylin total under the cerﬂﬁﬂ 12 65,154 64,530 64,050

Bunnasna/Steelmaking process Kousepropuan/Basic oxygen
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Xvmuveckui cocras, % Chemical composition, %

Mnaexa Ne / . . £
Heat o Mn Si S P Cr Ni Cu Ti Al As N Mo v Nb
10204532-4 0,07 0,27 0,02 0,011 0,01 0,03 0,02 0,03 0.d01 0,024 0,001 0,005 0,014 0,002 0,002
105442-4 0,05 0,29 0,02 0,013 0,014 0,03 0,01 0,03 0,001 ) 0,028 0,001 0,005 0,002 0,002 0,002
204630-4 0,08 0,29 0,02 0,015 0,014 0,02 0,02 0,02 0,002 0,022 0,001 0,005 0,001 0,002 0,002
204800-4 0,08 0,3 0,02 0,021 0,016 0.03 -0,03 0,06 0,001 0,021 0,002 0,005 0,002 0,002 0,002
305997-4 0,07 0,28 0,02 0,018 0,011 0,02 0,01 0,01 0,001 0,03 0,001 0,005 0,001 0,002 0,002
306022-4 0,07 0,29 0,02 0,021 0,015 0,04 0,02 0,03 0,001 0,032 0,001 0,005 0,002 0,002 0,002
PeaynbTaTbl ucnbitavuin/Test result
- - Y
o = . @ £ g EOC 3 m o o I}
=z 5 oSE ES_g0 ESe-o s 9x IS Do © ;o0
s 2 isgBe SENEES $5573 BEgES: Eiscee S48
ES gE2s8g EsSgceg 35 S2tg5® 522853 2802
" bor-d o =% = =] 0T o Q= @
[l w = © E, o c o a® 13 Ll = =
1-04019 380/ 380 29/ 29 BbiA./Sat, 144,63 10,14 11
1-04024 380/ 380 30/ 30 Bbia./sat. 140,29 9,84 1"
1-04020 385/ 395 30/ 30 Boia.fsat., - 148,69 10,43 11
1-04023 350/ 350 28128 Boia./sat. 140,2 9,83 11
1-04022 350/ 340 29/ 29 Bbi. fsat. 140,41 9,85 11
1-04021 400/ 390 28/ 28 sbia./sat. 146,62 10,28 11

BuzyanbHblit KOHTPO/b, MAPKMUPOBKa M yNaKoBKa 6e3 3ameqaHmi.
Visual inspection marking and packing — without remarks.
Paamepb! Npokata & nepefenax gonyckos. Rolled products dimensions — within the tolerance limits.
MoaTeepknaem, 4To NPOAYKLMS, YKa3aHHaA B HACTOALLEM CEPTUGMKATE, NCTILITAHA W COOTBETCTBYET yCIIOBMSIM KOHTPAKTa.
Itis hereby certified that product listed in this certificate has been tested and is complied with contract's terms.

LLiramn skcnepra/Surveyor's stamp

KoHtponép OTK / Quality inspector of

TQCD

Mm.n.

neanucs! Bignature

Peivap W.A. / LA Rymar

©.1.0. / name
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